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EXPLODED VIEW: EV 10R G26 G9.0L 150KW CPLW 

DRAWING #: A0001726696  GROUP D 

 
ITEM PART# QTY. DESCRIPTION 

REVISION: CN-0070181-B  Page 2 of 2 

DATE: 6/9/23 

  1 0K5307A 1 COOLING PKG G9.0 G18 T/A D-GRP  
 2 0L48530ST03 1 SUPPORT RAD TURBO LEFT D GRP 
 3 0L48540ST03 1 SUPPORT RAD TURBO RIGHT D GRP 
 4 0L48570ST03 1 ASSY VENTURI G9.0L G18    
 5 G051756 4 SCREW HHC M10-1.5 X 20 C8.8   
 6 G046526 4 WASHER LOCK M10   
 7 G022131 4 WASHER FLAT 3/8-M10 ZINC   
 8 G042907 6 SCREW HHC M8-1.25 X 16 G8.8   
 9 0E4162 1 CAP RADIATOR 20 PSI   
 10 10000009551 1 ST03 FAN GUARD LEFT G9.0L G26 150KW  
 11 10000009498 1 ST03 FAN GUARD RIGHT G9.0L G26 150KW   
 12 0C2454 29 SCREW HWHT M6-1 X 16 N WA Z/JS   
 13 G045764 1 SCREW HHTT M4-0.7 X 8 ZP   
 14 10000009303 1 HOSE 9.0L G26 RADIATOR BOT 150KW 
 15 10000009173 1 HOSE UPPER RAD 9.0L G26 
 16 0L5715 1 TUBE CAC IN G9.0L 
 17 10000009231 1 TUBE CAC OUT G9.0L 
 19 071296B 1 HOSE 2"ID X 4.0"LG HIGH TEMP 
 20 0G1285C 6 CLAMP CNST TENSION 1.75-2.625 
 21 0G1285D 4 CLAMP CNST TENSION 2.25-3.125 
 22 084294B 2 HOSE 2.5ID X 4.0LG HIGH TEMP 
 23 G051768 8 SCREW HHC M12-1.75 X 25 C8.8 
 24 G022129 5 WASHER LOCK M8-5/16 
 25 G049808 8 WASHER FLAT M12 
 26 G052860 8 NUT TOP LOCK FL M12-1.75 
 27 G050276 1 DECAL RADIATOR DRAIN 
 28 G076749 1 TANK COOLANT RECOVERY 
 29 G080712 1 BRKT COOLANT RECOVERY TANK 
 30 G040173 2 CLAMP HOSE #5.5 .62-.62 
 31 G029032 1 HOSE 9/32 ID (40” LG) 
 32 048031C 1 CLAMP HOSE BAND .50 
 (2) 33 G029032 1 HOSE 9/32 ID (36” LG) 
 34 G085662 6 TIE WRAP UL 14.6 X .14 BLK (NOT SHOWN) 
 35 G083977 2 BARBED EL 90 3/4NPT X 3/4 
 36 G057822 4 CLAMP HOSE #8 .53-1.00 
 37 G059057 1 HOSE ¾  ID SAE-30R2 (55” LG) 
 38 G059057 1 HOSE ¾  ID SAE-30R2 (46” LG) 
 39 G057593 3 CABLE TIE MOUNT BLACK  
 40 0C3168 1 WASHER LOCK SPECIAL 5/16 
 41 0G7895A 1 HARN RADIATOR GND 90” 
 42 G022145 6 WASHER FLAT 5/16-M8 ZINC 
 44 077043H  1 CONDUIT FLEX .25”ID (90” LG) 
 45 0G3263 2 DECAL WARNING HOT SURFACES BI 
 46 0H1827 1 PROBE COOLANT LEVEL 3/8-18NPTF 
  
 (3) 47  KIT BRACE FAN GUARD (P/N 0K3076) 
   A 0K30750ST03 1 BRACE FAN GUARD 
   B 0C2454 2 SCREW HWHT M6-1 X 16 N WA Z/JS 
 48 0E2800 1 AIR TEMPERATURE SENSOR MACH. 
 49 G056326 1 TRIM VINYL BLACK 1/8GP (7“LG) 
 50 G052250 1 TAPE FOAM 1X1 (65”LG) 
 51 069860E 1 ASSY HOSE OIL DRAIN 28 INCH 
 52 0C7649 1 CLAMP HOSE .38-.87 
 53 G065852 1 SPRING CLIP HOLDER .37-.62 
  
NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) TORQUE TO 40 in-lbs. 
(2) FASTEN HOSE TO FAN GUARD USING TIE WRAP I/N 34  
(3) USED ON ALL MODELS EXCEPT THOSE WITH LEVEL 1 GUARDING. 
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